

敬业钢铁有限公司
Jingye Iron and Steel Co.,Ltd.

质量证明书
Mill Test Certificate
BS EN 10204 type 3.1



订货单位 Customer	实力资源有限公司	产品名称 Commodity	钢筋混凝土用钢筋 REINFORCED CONCRETE REINFORCEMENT		
收货单位 Consignee	实力资源有限公司	装车作业单编号 Loading Job No.	W23030080	质保书编号 Certificate No.	230428R00494
执行标准 Standard	AS/NZS 4671:2019	签发日期 Date of Issue	2023/03/29	合同编号 Contract No.	WR230315001
		发货日期 Date of Delivery	2023/03/29		
牌号 Grade	D500E	钢标	J Y 5 0 0 E 1 6		

项次 ITEM No.	轧制批号 LOT No.	炉号 HEAT No.	规格 DIMENSION (mm)	件数 PCS	重量 Weight (t)	熔炼成分 Cast Analysis%											拉伸试验 x1 TENSILE TEST		最大 力总 延伸 Agt%	R ^m / R ^e l	反弯 试 验		
						C	Si	Mn	P	S	V	Cu	Cr	Ni	Mo	Ceq	屈服 RelY.S	抗拉 RmT.S					
						⁻² X10	⁻² X10	⁻² X10	⁻³ X10	⁻³ X10	⁻³ X10	⁻³ X10	⁻³ X10	⁻⁴ X10	⁻⁴ X10	⁻² X10	MPa	MPa					
001	X523030036001	23903121	Φ16 * 6000	36	42.66	20	55	134	34	23	90	16	63	130	50	45	570	715	10.6	1.25	OK		
001	X523030036002	23903120	Φ16 * 6000	38	45.03	19	56	136	34	20	95	21	48	120	40	45	580	720	10.4	1.24	OK		
																	570	710	10.0	1.25	OK		
																	590	725	11.6	1.23	OK		
																	585	720	10.2	1.23	OK		
001	X523030036003	23903120	Φ16 * 6000	26	30.81	19	56	136	34	20	95	21	48	120	40	45	580	715	12.0	1.23	OK		
																	575	715	11.4	1.24	OK		
																	590	730	10.4	1.24	OK		
合计(TOTAL)				100	118.5																		

注释 NOTE	Y. S屈服强度=Yield Strength T. S抗拉强度=Tensile Strength 最大力总延伸Agt%=Total elongation at maximum force. R ^m /R ^e l=Tensile/yield strength ratio	反弯试验=Rebend Test
备注 REMARK	测试单位和有关测试是按产品标准执行，以上产品符合相关标准要求。请用户按产品批号验收，如有质量异议请填写好质量异议函，并将实物妥善保管好，切勿动用。敬业钢铁有限公司由澳大利亚钢筋和钢结构认证机构(ACRS)认证：产品标准的证书编号为150802。 PLEASE LET CUSTOMER ACCEPT CARGO ACCORDING TO THE PRODUCT NUMBER, IF THERE IS QUALITY CLAIM, PLEASE SEND US OFFICIAL LETTER WITH QUALITY CLAIM. PLEASE DO NOT USE THE PRODUCT AND KEEP THE PRODUCT SAFELY IN KIND. JINGYE IRON AND STEEL CO., LTD. IS CERTIFIED BY THE AUSTRALASIAN CERTIFICATION AUTHORITY FOR REINFORCING AND STRUCTURAL STEELS (ACRS): CERTIFICATE NO'S 150802 TO THE PRODUCT STANDARD AS/NZS	
		于 辉 HUI YU
		计量质检部部长 General manager, department of product testing
		质检部门(章)

敬业钢铁有限公司
Jingye Iron and Steel Co.,Ltd.

质量证明书
Mill Test Certificate
BS EN 10204 type 3.1



订货单位 Customer	实力资源有限公司	产品名称 Commodity	钢筋混凝土用钢筋 REINFORCED CONCRETE REINFORCEMENT		
收货单位 Consignee	实力资源有限公司	装车作业单编号 Loading Job No.	W23030080	质保书编号 Certificate No.	230428R00495
执行标准 Standard	AS/NZS 4671:2019	签发日期 Date of Issue	2023/03/29	合同编号 Contract No.	WR230315001
		发货日期 Date of Delivery	2023/03/29		
牌号 Grade	D500E	钢标	J Y 5 0 0 0 E 1 6		

项次 ITEM No.	轧制批号 LOT No.	炉号 HEAT No.	规格 DIMENSION (mm)	件数 PCS	重量 Weight (t)	熔炼成分 Cast Analysis%											拉伸试验 x1 TENSILE TEST		最大 力总 延伸 Agt%	R ^m /R ^e _l	反 弯 试 验
						C	Si	Mn	P	S	V	Cu	Cr	Ni	Mo	Ceq	屈服 RelY.S	抗拉 RmT.S			
						⁻² X10	⁻² X10	⁻² X10	⁻³ X10	⁻³ X10	⁻³ X10	⁻³ X10	⁻³ X10	⁻⁴ X10	⁻⁴ X10	⁻² X10	MPa	MPa			
001	X523030036004	23903119	Φ16 * 6000	4	4.74	20	53	133	30	15	90	12	43	150	50	44	575	715	12.6	1.24	OK
																	585	720	12.6	1.23	OK
																	580	720	12.0	1.24	OK
合计(TOTAL)				4	4.74																

注释 NOTE	Y. S屈服强度=Yield Strength T. S抗拉强度=Tensile Strength 最大力总延伸Agt%=Total elongation at maximum force. R ^m /R ^e _l =Tensile/yield strength ratio										反弯试验=Rebend Test									
备注 REMARK	测试单位和有关测试是按产品标准执行，以上产品符合相关标准要求。请用户按产品批号验收，如有质量异议请填写好质量异议函，并将实物妥善保管好，切勿动用。敬业钢铁有限公司由澳大利亚钢筋和钢结构认证机构(ACRS)认证：产品标准的证书编号为150802。 PLEASE LET CUSTOMER ACCEPT CARGO ACCORDING TO THE PRODUC THEAT NUMBER,IF THERE IS QUALITY CLAIM,PLEASE SEND US OFFICIAL LETTER WITH QUALITY CLAIM.PLEASE DO NOT USE THE PRODUCT AND KEEP THE PRODUCT SAFELY IN KIND.JINGYE IRON AND STEEL CO.,LTD. IS CERTIFIED BY THE AUSTRALASIAN CERTIFICATION AUTHORITY FOR REINFORCING AND STRUCTURAL STEELS (ACRS): CERTIFICATE NO'S 150802 TO THE PRODUCT STANDARD AS/NZS										于 辉 HUI YU					质检部门(章)				
											计量质检部部长 General manager, department of product testing									